
 537150 O20

537150 POTATO SPIRAL CUTTING MACHINE
SPARE PART LIST

1

NO CODE DESCRIPTION Q’TY 

1 ZFP900-1001 Handle 1

2 ZFP900-1002 Screw 1

3 ZFP900-1003 Nut M6 2

4 ZFP900-1004 Fixer 1

5 ZFP900-1005 Screw Rod 1

6 ZFP900-1006 Spring 1

7 ZFP900-1007 Blade #201 1

8 ZFP900-1008 Screw M4X8 3

9 ZFP900-1009 Fixed Seat 1

10 ZFP900-10010 Screw M4X15 2

11 ZFP900-10011 Nut M4 5

12 ZFP900-10012 Foot 2

13 ZFP900-10013 Base 1


